
 

 

 
 
 
 
 
 
 
 
 
 
 
 

 
 

City of Beaverton – Sterling Park 

Stormwater Artificial Recharge (AR) 
Limited License Application 
 

December 8, 2021 

 

  
Prepared by: 
GSI Water Solutions, Inc. 
55 SW Yamhill St., Suite 300, Portland, OR, 97204  

Expires: 6/1/2022 

 



 

 

 

 

 

 

 

 

This page intentionally left blank. 

 



Stormwater Artificial Recharge (AR) Limited License Application 

GSI Water Solutions, Inc.  iii 

Contents 
Executive Summary .................................................................................................................................................. 1 

SECTION 1: Introduction .......................................................................................................................................... 3 
[...]
Heptachlor Epoxide 0.0002 MCL mg/L ND ND
Hexachlorobenzene (HCB) 0.001 MCL mg/L ND ND
Hexachlorocyclopentadiene 0.05 MCL mg/L ND ND
Lindane (BHC-gamma) 0.0002 MCL mg/L ND ND
Methomyl 0.004 MCL mg/L ND ND
Methiocarb -- -- mg/L ND ND
Methoxychlor 0.04 MCL, MML mg/L ND ND
Molintae -- -- mg/L ND ND
Oxamyl (Vydate) 0.2 MCL mg/L ND ND
o-Chlorotoluene -- -- mg/L ND ND
Pentachlorophenol 0.001 MCL mg/L ND ND
Picloram 0.5 MCL mg/L ND ND
Polychlorinated Biphenyls (PCBs) 0.0005 MCL mg/L ND ND
Propachlor 0.0001 MCL mg/L ND --
Metribuzin -- -- mg/L ND ND
p-Isopropyltoluene -- -- mg/L ND ND
Bromacil 0.0002 MCL mg/L ND ND
Fluorene 0.0002 MCL mg/L ND ND
sec-Butylbenzene -- -- mg/L ND ND
Simazine 0.004 MCL mg/L ND ND
Tert-Butyl Ethyl Ether -- -- mg/L ND ND
Toxaphene 0.003 MCL, MML mg/L ND ND
trans-1.3-Dichloropropene -- -- mg/L ND ND
Trichlorofluoromethane -- -- mg/L ND ND
Trichlorotifluoroethane (Freon 113) -- -- mg/L ND ND
Di(2-Ethylhexyl) Phthalate 0.006 MCL mg/L ND ND
Dicamba 0.0002 MCL mg/L ND ND
Metolachlor -- -- mg/L ND ND
Butachlor 0.0004 MCL mg/L ND --
Diuron -- -- mg/L ND --
mcpp-p -- -- mg/L ND --
Paraquat 0.0004 MCL mg/L ND ND
Di-N-octylphthalate -- -- mg/L ND --
Triclopyr -- -- mg/L ND --
2,4-D 0.07 MCL mg/L ND ND

Synthetic Organic Compounds (SOCs)



Table B-3. Comparison between treated stormwater and ASR 3A groundwater

ANALYTE
Drinking 

Water Quality 
Standard

Source Water Receiving water

Criteria Units

Treated 
Stormwater    

Pilot 2A

ASR 3A Well 
Groundwater 

10/9/2019

  
2,4,5-TP (Silvex) 0.01 MML mg/L ND ND
1,3,5-Trimethylbenzene -- -- mg/L ND ND
1,1,1,2-Tetrachloroethane -- -- mg/L ND ND
1,1,1-Trichloroethane 0.2 MCL, MML mg/L ND ND
1,1,2-Trichloroethane 0.005 MCL mg/L ND ND
1,1-Dichloroethane -- -- mg/L ND ND
1,1,-Dichloroethylene -- -- mg/L ND ND
1,1,-Dichloropropene -- -- mg/L ND ND
1,2,3-Trichlorobenzene -- -- mg/L ND ND
1,2,4-Trichlorobenzene 0.07 MCL mg/L ND ND
1,2,4-Trimethylbenzene -- -- mg/L ND ND
1,2,3-Trichloropropane -- -- mg/L ND ND
1,2-Dichlorobenzene (o-dichlorobenzene) 0.6 MCL mg/L ND ND
1,2-Dichloroethane (EDC) 0.005 MCL, MML mg/L ND ND
1,2-Dichloropropane 0.005 MCL mg/L ND ND
1,4-Dichlorobenzene (p-dichlorobenzene) 0.075 MCL, MML mg/L ND ND
1,1,2,2,-Tetrachloroethane -- -- mg/L ND ND
1,1,2,2,-Tetrachloroethane 0.005 MCL, MML mg/L ND ND
Carbon Tetrachloride 0.005 MCL, MML mg/L ND ND
Chlorobenzene (Monochlorobenzene) 0.1 MCL mg/L ND ND
cis-1,2-Dichloroethene 0.07 MCL mg/L ND ND
Ethylbenzene 0.7 MCL mg/L ND ND
Hexachlorobutadiene -- -- mg/L ND ND
Methylene Chloride (Dichloromethane) 0.005 MCL mg/L ND ND
Isopropylbenzene -- -- mg/L ND ND
Methyl-Tert-butyl ether -- -- mg/L ND ND
Naphthalene -- -- mg/L ND ND
trans-1,2-Dichloroethene 0.1 MCL mg/L ND ND
Tetrachloroethylene (PCE) 0.005 MCL, MML mg/L ND ND
trans-1,2-Dichloroethylene -- -- mg/L ND ND
Trichloroethene (TCE) 0.005 MCL, MML mg/L ND ND
Vinyl Chloride 0.002 MCL, MML mg/L ND ND
Xylenes, Total 10 MCL mg/L ND ND
Styrene 0.1 MCL mg/L ND ND
tert-Butylbenzene -- -- mg/L ND ND
tert-amyl Methyl Ether -- -- mg/L ND ND
Toluene 1 MCL mg/L ND ND
1,2-Dichloropropene -- -- mg/L -- --

Notes:
-- =  Not analyzed or not available
Red = parameter detected above regulatory limit
MCL = Maximum Contaminant Level
SMCL = Secondary Maximum Contaminant Level
MML = Maximum Measureable Level
* Turbidity measurements were obtained prior to sample collection. Additional turbidty removal optimization was completed for both treatment trains and 

are described in Murraysmith's March 5, 2021 Pilot Testing Results and Design Criteria Technical Memorandum. 
# MCLs for turbidity are applicable to all public water systems using surface water sources or groundwater sources under the 
direct influence of surface water in whole or in part. Compliance with MCLs shall be calculated pursuant to OAR 333-061-0036(5)
† Measured using a YSI 556 MPS

†† MCL being re-evaluated by EPA
††† USEPA proposed standard is 300 to 4,000 pCi/L, depending on State primacy
‡  Gross beta MCL is 4 mrem/yr; however lab results presented in pCi/L so compared it to the MML standard. 
^^turbidity measured on 10/1/19 at the end of pump development

Units:
mg/L = Milligram per liter (~ ppm)
ng/L = nanogram per liter (~ ppt)
MPN = most probable number
CU = color number
TON = threshold odor number
MFL = million fibers per liter
pCi/L = picocuries per liter
su = standard units
uS/cm = microsiemens per centimeter
mV = millivolts
degC = degrees Celsius

Volatile Organic Compounds (VOCs)



 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

APPENDIX C  
 

 
Stormwater Treatment Pilot Testing Reports 
 
 

 
 

 

 



 

 

 

 

 

 

 

 

This page intentionally left blank. 

 



GSI Water Solutions, Inc. 55 SW Yamhill St., Suite 300, Portland, OR, 97204 www.gsiws.com 

 
TECHNICAL MEMORANDUM 

Supplemental Stormwater Treatment Pilot Testing at Sterling Park, City of 
Beaverton 
To: Dave Winship, PE - City of Beaverton 

Sheila Sahu, PE - City of Beaverton  

From: Andrew Davidson, PE - GSI Water Solutions, Inc. (GSI) 

Jason Melady, RG, CWRE - GSI 

Ronan Igloria, PE, CWRE - GSI 

Ellen Svadlenak, GIT - GSI 

Attachments Attachment 1. Pilot Testing Results and Design Criteria Technical Memorandum 
(Murraysmith) 

Attachment 2. Supplemental Pilot Test Field Photos 

Attachment 3. Supplemental Pilot Test Field Notes 

 

Date: April 20, 2021 

 

This technical memorandum summarizes the supplemental stormwater treatment pilot testing completed in 
November 2020 for the Sterling Park Stormwater Treatment Pilot Study. The purpose is to provide City staff 
data and findings from supplemental pilot testing completed in accordance with GSI’s Phase II Stormwater 
Treatment Pilot Study Sampling and Analysis Plan (SAP [GSI, 2020a]) and to provide final recommendations 
for full-scale stormwater treatment system design. 

1.0 Project Background 
A detailed project background is provided in GSI’s Preliminary Evaluation for City of Beaverton Sterling Park 
Stormwater Treatment Pilot Study Technical Memorandum (GSI, 2020b) and only relevant elements are 
included in this memorandum. Preliminary stormwater treatment pilot testing completed in April-June 2020 at 
Sterling Park indicated a small pilot system from StormwateRx, LLC (SRx) was reasonably effective at reducing 
many of the stormwater contaminants observed in influent stormwater. In addition, use of a coagulant in 
preliminary pilot testing proved effective at reducing concentrations of turbidity and color below target 
treatment goals. However, due to the concentrations of fine suspended solids, total organic carbon (TOC) and 
dissolved organic carbon (DOC), and several synthetic organic compounds, additional treatment components 
beyond those used in the preliminary pilot testing were necessary to make the final treatment train fully 
effective at achieving treatment goals and limiting frequent operations and maintenance (O&M) procedures.  

Based on observations from preliminary pilot testing (GSI, 2020b), evaluation of two modified treatment trains 
was recommended to incorporate treatment elements with additional removal processes and technologies. 
The two treatment trains are described below and presented in Figure 1: 

http://www.gsiws.com/


Supplemental Stormwater Treatment Pilot Testing at Sterling Park, City of Beaverton 

GSI Water Solutions, Inc.  2 

Treatment Train 1: In-pond biofiltration/slow sand filtration, SRx Aquip System, Granular Activated Carbon 
(GAC) contactors, ultraviolet (UV) disinfection 

Treatment Train 2: Addition of a coagulant and coarse pre-filter, GAC contactors, UV disinfection 
 
 
 

 

Figure 1: Recommended Modified Pilot Treatment Trains 

Pilot scale versions of each treatment train were developed for supplemental pilot testing that was completed 
in November 2020 (GSI, 2020a). Details of each pilot system component and sampling event details are 
described in the following section. 

2.0 Supplemental (Phase II) Pilot Testing Activities 
Based on the proposed treatment modifications, two treatment trains were built and tested for the 
supplemental (Phase II) pilot study, as shown in Figure 2. Both treatment trains evaluated pre-filtration steps 
to target removal of suspended solids and turbidity prior to downstream components. The first treatment train 
used a slow sand filter pretreatment, meant to maximize the efficacy of the Aquip® enhanced filtration system 
tested during the Phase I pilot. The second treatment train added a coagulant to raw stormwater, then passed 
this water through a pressure vessel with backwashing capabilities. Both treatment trains then used GAC 
contactors and UV disinfection as a means to completely remove persistent organic compounds such as per- 
and polyfluoroalkyl substances (PFAS), pesticides, and herbicides. 



Supplemental Stormwater Treatment Pilot Testing at Sterling Park, City of Beaverton 

GSI Water Solutions, Inc.  3 

Each treatment train consisted of a series of components which are equivalent to the full-scale models, but 
scaled to treat a much lower flow rate. The trains and components are described in further detail below. 

Figure 2: Supplemental Pilot Treatment Trains and Sample Points 

Treatment Train 1 

A1. Pilot-Scale Slow-Sand Filter, designed to mimic an “in-pond” filtration system at full scale. System is 
designed to operate at a loading rate of 0.04 and 0.08 gpm/ft2 and was constructed of one 12”-diameter 
(0.79 ft2) pilot columns containing 20” of graded support gravel (3” each of No. 14 - No. 6, No. 6 - No. 4, 
No. ¾”, and 3/8” - ¾” grain atop 8” of ¾” – 1 ½” grain) overlain by 35” of silica sand (0.20-0.30 mm 
diameter, uniformity coefficient of ≤ 2.5) with a ≤ 3/8” perforated polyvinyl chloride (PVC) underdrain pipe.  

B1. Aquip® 8PBE Enhanced Filtration System, manufactured by StormwateRx out of Portland, OR. System 
operates at up to 8 gpm, contains a pretreatment buffering media and layered inert/organics sorptive 
enhanced filtration media, is contained in a watertight low density polyethylene (LDPE) structure, and 
features flow distribution piping, an underdrain manifold with cleanouts, an internal emergency overflow, 
an adjustable head controller for sediment loading compensation, a passive overflow level indicator, an 
inlet/inline totalizing flow meter, and flow control valve; 

C1. Granular Activated Carbon (GAC) System, designed to operate at 2 gpm (3.6 gpm/ft2) each and 30-75 psig 
for 8 to 24 hr/day, consisting of two 16” diameter vessels with 1.40 ft2 each, approximately 5 ft3 of media 
in each vessel at a depth of 42”, with a 5 minute backwash cycle every 24 hours with a backwash flow 
rate of 21 gpm and total backwash volume of 105 gal; 

D1. Ultraviolet (UV) Disinfection System, manufactured by StormwateRx. The Purus® Bacteria Model 10V 
disinfection system contains 80W UV lamps, a standard 120V plug, and a 10-ft weatherproof cable. 



Supplemental Stormwater Treatment Pilot Testing at Sterling Park, City of Beaverton 

GSI Water Solutions, Inc.  4 

Treatment Train 2 

A2. B2. Coagulant and Pressure Filter System, designed to operate at 4 gpm (7.3 gpm/ft2) and 30-75 psig for 
8 to 24 hours/day, consisting of one 10” diameter vessel with 0.55 ft2 surface area and 1.9 ft3 of media 
at a depth of 42”. The system included a 5 minute backwash cycle every 24 hours with a backwash flow 
rate of 8 gpm and total backwash volume of 40 gallons. Coagulant doses ranged 0.5 to just over 10 mg/L, 
with a maximum dose of 10.2 mg/L, to achieve a solution volume of 5 gal and strength of 50,000 mg/L 
with a pressure pump capacity of 3 gpd and storage of 15 days. 

C2. GAC Contactor System, designed to operate at 2 gpm (3.6 gpm/ft2) each and 30-75 psig for 8 to 24 
hr/day, consisting of two 16” diameter vessels with 1.40 ft2 surface area each, approximately 5 ft3 of 
media in each vessel at a depth of 42”, with a 5 minute backwash cycle every 24 hours with a backwash 
flow rate of 21 gpm and total backwash volume of 105 gal; 

D2. UV Disinfection System, manufactured by StormwateRx. The Purus® Bacteria Model 10V disinfection 
system contains 80W UV lamps, a standard 120V plug, and a 10-ft weatherproof cable. 

Test column components (slow sand filter, coagulant/pressure filter, and GAC system) were stored on-site, 
within an additional travel trailer adjacent to the 10’ x 7’ Conex box containing the StormwateRx treatment 
system (Aquip and UV disinfection system). Totes used to store raw stormwater and effluent water between 
treatment steps (See Figure 2), were placed between the travel trailer and Conex box.  

3.1 Sampling and Analysis Plan for Supplemental Pilot  
An updated SAP was completed in November 2020 (GSI, 2020a) prior to initiation of the pilot testing. The SAP 
specified a sampling protocol that would provide evaluation of each treatment regime and treatment 
component including evaluation of a comprehensive and partial list of stormwater contaminants consistent 
with that specified in the initial pilot testing SAP (GSI, 2020c). The list was refined based on detections during 
the 2017 Groundwater Recharge Feasibility Evaluation and December 2019 sampling events, but remained 
conservative to evaluate the suitability of treated stormwater injection into a drinking water aquifer by 
considering all existing pertinent regulatory criteria as well as various emerging contaminants. After 
conducting a review of contaminants found in regional (Portland metro area) stormwater and through 
discussions with external resources (staff from DEQ and Murraysmith) about the most relevant emerging 
contaminants, additional constituents were added based on consideration of the following:  

• Clean Water Act (CWA; 33 USC Section 1251); 
• National Pollutant Discharge Elimination System (NPDES) program (40 CFR 123); 
• Underground Injection Control (UIC) Rules (Federal 40 CFR part 144-146; Oregon OAR 340-044);  
• Oregon Department of Environmental Quality (DEQ) emerging pesticide monitoring or evaluation 

requirements under its Phase 1 Municipal Separate Storm Sewer System (MS4) permit or 
municipal UIC Water Pollution Control Facility (WPCF) permit;  

• Emerging contaminants (PFAS, emerging pesticides), and cyanotoxins; 
• General water chemistry (major anions and cations). 

2.2 Phase II Pilot Testing Sampling 
Stormwater samples were collected prior to treatment, and after treatment by each treatment train 
component, as depicted in Figure 2. Specifically, the influent water prior to treatment, effluent from the 
treatment components, and the final treated effluent for each full treatment train were sampled over the 
course of one storm event, as shown in Table 1.  

 



Supplemental Stormwater Treatment Pilot Testing at Sterling Park, City of Beaverton 

GSI Water Solutions, Inc.  5 

Table 1.  Summary of Supplemental Stormwater Pilot Testing Sampling and Analyses  

Sample Location 

A. Influent A1. Post-Slow 
Sand B1. Post-Aquip C1. Post-GAC1 D1. Post-UV 

(Effluent) 

 

    

A2, B2. Post-Coagulant/ pressure 
filter C2. Post-GAC1 D2. Post-UV 

(Effluent) 
   

Notes     
 Comprehensive List (GSI, 2020a) 

 Partial List (GSI, 2020a) 

 Pesticides, PFOS, PFOA 
 Total and Fecal Coliform, HPC   

(1) Duplicate samples of Post-GAC treated water from both treatment trains were 
collected and analyzed for Pesticides, PFAS, and PFOA 

 

Influent stormwater was pumped to two 275 gallon totes before being routed into one of two treatment trains. 
A sample of the raw stormwater influent was collected and analyzed for the comprehensive set of 
constituents. Samples collected from the effluent of the treatment components (A1, B1, and A2) were 
analyzed for a subset of the comprehensive set of constituents reflective of more persistent stormwater 
contaminants requiring targeted treatment (see Notes of Table 1). Additionally, the effluent of treatment 
component B1 (i.e., StormwateRx Aquip® system) was analyzed for pesticides and PFAS/PFOA to better 